THE EDINBURGH GAZETTE 31 JULY 1998

16981/0002 16981/0003	Goldham Bioglan Pharma GMBH				
		Iopamidol Injection 69.4%w/v	Iopamidol 694.000mg	Prescription Only Medicine See PL16981/0001	26th June 1998
	Goldham Bioglan Pharma GMBH	Iopamidol Injection 75.5%w/v	Iopamidol 755.000mg	Prescription Only Medicine See PL16981/0001	26th June 1998
16900/0011	Dallas Burston Healthcare Limited	Buspirone 5mg Tablets	Buspirone Hydrochloride 5.000mg	Prescription Only Medicine Short term treatment of anxiety disorders (anxiety and phobic neuroses) and symptomatic relief of anxiety with or without accompanying depression.	30th June 1998
16900/0012	Dallas Burston Healthcare Limited	Buspirone 10mg Tablets	Buspirone Hydrochloride 10.000mg	Prescription Only Medicine See PL16900/0011	30th June 1998
16900/0015 ``	Dallas Burston Healthcare Limited	Captopril Tablets 12.5mg	Captopril 12.500mg	Prescription Only Medicine Treatment of mild to moderate hypertension and severe hypertension where standard therapy is ineffective or inappropriate. Congestive heart failure with concomitant use of diuretics and, where appropriate, digitalis. Indicated following myocardial infarction in clinically stable patients with asymptomatic and symptomatic left ventricular dysfunction to improve survival, delay the onset of asymptomatic heart failure, reduce hospitalisations for heart failure and reduce recurrent myocardial infarction and coronary revascularisation procedures. Determination of cardiac function by radionuclide ventriculography or echocardiography should be undertaken prior to initiation of preventative treatment with captopril in post-myocardial infarction patients.	31st July 1998
16900/0016	Dallas Burston Healthcare Limited	Captopril Tablets 25mg Capotace 25mg	Captopril 25.000mg	Prescription Only Medicine See PL16900/0015	31st July 1998
16900/0017	Dallas Burston Healthcare Limited	Captopril Tablets 50mg Capotace 50mg	Captopril 50.000mg	Prescription Only Medicine See PL16900/0015	31st July 1998
00142/0445	A H Cox & Company Limited	Bumetanide Tablets 1mg	Bumetanide 1.000mg	Prescription Only Medicine For use when diuretic therapy is required in the treatment of oedema, for example: oedema associated with heart failure; oedema associated with cirrhosis; oedema associated with renal disease, including the nephrotic syndrome.	24th July 1998
03243/0350	Munro Wholesale Medical Supplies Limited	Vagifem 25 microgrammes Vaginal Tablets	Estradioł 25.000mcg	Prescription Only Medicine Atrophic vaginitis due to oestrogen deficiency.	23rd July 1998
03787/0463	Swingward Limited t/a Medihealth	Estraderm TTS 100	Oestradiol 8.000mg	Prescription Only Medicine Estrogen replacement therapy.	24th July 1998
03787/0464	Swingward Limited t/a Medihealth	Estraderm TTS 50	Oestradiol 4.000mg	Prescription Only Medicine Estrogen replacement therapy.	20th July 1998
03787/0521	Swingward Limited t/a Medibealth	Coversyl 4mg Tablets	Perindopril Tert-butylamine Salt 4.000mg	Prescription Only Medicine Hypertension and congestive heart failure.	21st July 1998
04423/0236	Doncaster Pharmaceuticals Group Limited	Modopar 125mg Capsules	Levodopa 100.000mg Benserazide 25.000mg	Prescription Only Medicine For the treatmaent of Parkinson's disease.	27th July 1998
04423/0261	Doncaster Pharmaceuticals Group Limited	Viskaldix Tablets	Pindolol 10.000mg Clopamide 5.000mg	Prescription Only Medicine Hypertension.	21st July 1998
05662/0463	Dowelhurst Limited	Moclamine 150mg Tablets/ Mancrix 150mg Tablets/ Moclobemide 150mg Tablets	Molcobemide 150.000mg	Prescription Only Medicine Major depression. Treatment of social phobias.	22nd July 1998
05662/0498	- Dowelhurst Limited	Lansox 15 Capsules/ Lansoprazole 15mg Capsules	Lansoprazole 15.000mg	Prescription Only Medicine Acid-related disorders of the upper gastro-intestinal tract.	21st July 1998
06464/0489	Waymade Pic	Pradif MR Capsules	Tamsulosin Hydrochloride 400.000mcg	Prescription Only Medicine Benign prostatic hyperplasia (BPH).	23rd July 1998

.

.